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Statement

[

Rk E AR E AR (SRRl T HTE) B
The test report is invalid if it is not affixed the official seal of the laboratory to it.
2. EfNRkEREFNGEALEE AT (Rl e HE) LAk,
Copies of the test report without the official seal of the laboratory are invalid.
CI ol Ei S = e 1] NI ER N 3 01 P NE o W
The test report is invalid without the signatures of compiler, checker and approver.
4. FIUAR SR EOC AL
The test report is invalid if it is blotted out.
5. RGARG AL, A B kRS
It is forbidden to copy the test report partially without the written approv al of the
laboratory.
6. IEMFRFLMET R, DO Pk FemE 2.
The conclusion of the consignation test is only valid for the provided sample.
7. AKEHRE LA SOh#E, 00 (nED) UNBESC, PRE REMRE, M
LA SCOCAON HE
The test report has been drafted in Chinese and translated into English (if exist) for
convenience only. In the event of discrepancy, the Chinese version shall prevail.
8. BRuAUH, KNIGZENHRIERIEHT.

Unless noted otherwise, the test type is consignation test.

tihk: T R0ERER 345 %5 Address: No.345 East Yunling Road. Shanghai
S B 4 i (Post Code): 200062

Hiig(Tel): (021) 31765555 f F(Fax): (021) 31015117

FdE (web site): www.ghs.cn

HF{5 48 (E-mail): zmh@ghs.cn
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‘ L5 d - &R fsUHLh CR2032 3V 210mAh
L AR Chinese
Name of Sample X Primary coin lithium manganese battery CR2032 3V 210mAh
English

Hadkhs : 1121050667

Sample No.

Py T OB TTIRA T

Consignor

Ty U R A ]
Manufacturer NINGBO FEILU BATTERY CO.,LTD

ol WAl R TR ALl WIARET ) |
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3
. A (X TR ER I R N
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommeridations on the TRANSPORT
~ OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. |

Criterion
Section 38.3
£ ad A N
A*#' i 5, LR B 4h e
ppearance ‘ Silvery Button metal shell
A du i B 92021-05-31 AL B 2021-06-30 ~ 2021-07-21
Accepted Date Test Date
KR B L o RO SR s 0 s vty s AME B B S SRS
s Altitude simulation, Thermal test, \’11)1dl1on, ihod«,[ﬁxtornal short

Test ltems circuit, Crush, Forced discharge

R, EREMAEEEE TR T s
ST/SG/AC. 10/11/Rev. 6 .'\mend 1 38. 3pruiEE =k
A 45+ The sample has passed the test items of YN
TRANSPORT OF DANGEROUS GOODS™ Manual of

CO”C'USiOﬂ Amend. 1 38.3

S #4410, 058g o Lithium content:0. 058g.
)

Comment -

EXTE yoaE o 4 A /

Consignor
9 T Post Code

o | , ,2‘ T %ﬁ% #ﬁ%jl. ﬁrﬁ

Approver: '/0 = e Checker: Compiler:

Title: il 12T (Vice chief engineer)
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: =y > X L= i, 2
-2 R H B & AR WEERSATERRT Bk B ARLE# &z
a7 X SR 25 = Y
Name of Test Standard requirement or The R 13
No. e Clause Number of Standard Test Result | Conclusion | Remark
WA I PG Do S d s B AIbL
> HET-MEY ST/SG/AC. 10/11/Rev. 6 Amend. | 38.3 | REHFE 1
1 Eﬁﬁm 3T | See Appendix 1 iy
Altitude UN Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. 6 Amend. | Section
38.3 Test T. 1
‘ WA E LT tepisian @ ol s Ak
R HET-HED ST/SG/AC. 10/11/Rev. 6 Amend. | 38.3 | BLE % 2
2 BT, 2 See Appendix 2 & /
Thermal test UN Manual of Tests and Criteria RS Passed I
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.2
WA (ST fEbe tesian et R Ak
ﬁﬁ] HEFEY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3 W 3
3 ; : WHT. 3 See Appendix 3 G
V;bratlon UN Manual of Tests and Criteria SRR P;t%‘%‘tl
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section s
38.3 TesL T.3
A O TR i T il B s
HETEAMED) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38,3 | WEffZ 4
A M o ] PGEs -, _
Tl T See Appendix 4 (SR /
Shock UN Manual of Tests and €riteria o oppe Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test' T. 4
. ‘ T A R ER T eI T e
ST % HEFMDY ST/SG/ZAC. 10/11/Rev. 6 Amend. 1 38.3 | BLEH -4 5 s
5 IOT. 5 See Appendix 5 T
External short |ux unual of Tests and Criteria = APt ’ P:sseri !
circuit ST/SG/AC. 10/11/Rev. 6 Amend. | Section
38.3 Test T.5
B (T ER s atucys wlat fukr
HETIE ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.20 | WL 6
6 HE T 6 See Appendix 6 T i
_Crush UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section )
38.3 Test T.6
A ¢ -Ye-j;fm’n’-:ffm;@ﬁnrlﬂiﬁiiﬂ ki A
AEFMY ST/SG/AC, 10/11/Rev. 6 Amend. 1 38,3 | RUE& 7
7 E%HHEE HUAET. 8 o See Appendix 7 ik
Ferced discharge |in yanual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. | Section
38.3 Test T.8
. This space intentionally left blank
PR
8
o IR IE A HEIRRE : 23°C  ABENE 1 /%
. ient te ature: 237 bient himidity:/%
Test Environment Ambient temperature:23°C, Ambient humidit;
Condition
A E /
N @; :i’-“lﬁ"]‘ﬁ‘ A, Test ltem
KR I 4
Ny b / W
Subcontracted Test ragE | AR / [ % y
Condition Subcontracted | Name Post Code
Laboratory bk / 9,15 /
Address Tel

A Y

V7
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A5 ! B A LAk |
No. Name of Test Items Altitude simulation
e HakA. XIE AT Before RIZE After AL A
%5 Sample Status g | F%LE| BE FF 259, % | Mass Loss | Residual | L%
Sample Mass ocv Mass oCcv OCV  |Other
No. /g AY /g AY %o [% Event
001 - . 2.7203 | 3.48 | 2.7209 | 3.47 0. 00 99.71 | ©
002 W A 9. 7218 3. 50 2. 7224 3. 50 0. 00 100.00 | ©
003 e 2. 7518 3.49 | 2.7520 | 3.48 0. 00 99.71 | ©
004 ... - 2.7513 3.48 | 2.7509 | 3.48 0. 01 100.00 | ©
005 el 2. 7401 3.49 | 2.7405 | 3.48 0. 00 99.71 | ©
006 o o 7 3.500 |2.7273 | 3.50 0.00 | 100.00 | o
007 i 2.7252 3.50 | 2.7252 | 3.50 0. 00 100.00 | ©
008 e 2, 7438 3.50 | 2.7439 | 3.50 0.00 | 100.00 | ©
009 B sl 2. 7315 3.46 | 2.7313 | 3.46 0.01 100.00 | ©
010 .. - 2. 7655 3.50 | 2.7664 | 3.50 0.00 | 100.00 | ©
011 Al g | TR 2.7235 0. 00 0
012 e e || 27486 } 0. 7488 0. 00 0
08 | pal s | 2758 2. 7574 0. 00 0
014 | g ERE W | 27569 2. 7571 0. 00 / 0
015 o S R R0 / 2. 7290 ‘ 0. 00 0
016 il i | 27602 / 2. 7607 / 0. 00 0
07 | e | 27342 / 2. 7344 0. 00 / 0
018 | it | 27122 / 2,7122 / 0. 00 / 0
019 |l e | 27197 / 2. 7202 / 0. 00 / 0
020 A | BTREE / 2. 7320 / 0.00 / 0

Note: L-Leakage V-Venting D-Disassem’ly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

Bix. LR V-iRA DMk R-skEL F-A2 K O-AMik. RRA. LMK, RABH. TAAK,
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B 3 R AR B L AR ik
No. Name of Test Items Shock
X ISAT Before RIS After @ 1%
B HERE AT, Belo e RERA | HALE | Sie
P Sample St;tus FE | FwE| RE FF34W,/E | Mass Loss | Residual | 3L -3
Sample Mass ocyv Mass ocv ocv Other
No /g Y /g AY /% 1% Event
Fh ) p 0 An ‘ ) g Ar ‘
001 e 2.7198 | 3.42 | 2.7192 | 3.42 0. 02 100.00 | ©
002 e 2.7211 3. 43 2.7202 | 3.43 0.03 100.00 | o
003 e 2.7509 | 3.42 | 2.7500 | 3.42 0. 03 100.00 | © )
4 ! iy
004 . 2.7500 | 3.42 | 2.7491 | 3.42 0. 03 100.00 | ©
005 i 2.7308 |  3.42 2.7300 | 3.42 0.03 100.00 | © ‘
006 i 2.7259 |  3.43 2. 7251 3. 43 0.03 100.00 | o
007 .o T 97043 | 3.43 | 2.7234 | 3.43 0.03 100.00 | ©
008 e 2i7408 | 3.43° o274l | 343 0. 04 100.00 | O
009 ot 2.7303 |  3.40 2.7291 | 3.40 0. 04 100.00 | ©
FIE o . ‘
010 Undischarged Z. lh'“’) '}. ‘1() Z {(134 .'; 40 0 ()‘1 l()“. (]0 O
011 i e |5 TR 9. 7221 0. 04 0
012 | purto® ea | 27487 / 2. 7476 0. 04 0
013 |:u11T%jjf;}%1mu| 2.7571 / 2. 7562 0.03 / 9]
e Al
014 | purtht | 2.7569 / 2. 7560 0.03 / 0
015 | purioid | 27290 2. 7281 0. 03 0
. eI ; e T — , .
016 Fully discharged 2.760! / 2. 7092 / 0.03 / O
e A ,
007 | purte g | 27338 / 2.7327 0. 04 / 0
09 | il | 2 7LIO / 2. 7108 / 0. 04 / 0
019 | puirhinrged | 27198 / 2.7188 / 0. 04 / 0
020 | pul o e | 2.7316 / 2. 7309 ? 0. 03 7 0
i L-iR V-RA D-ARAK R-2REL P-RK 0-Riik. LARA. AMA. RRE. LRK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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&5 5 BRRE LA | M

Ho. Name of Test Items External short circuit

Hou b5 kA H o f ) 5 B P
Sample No. Sample Status Max. Extern/aoICTemperatm‘e eilsEReEsE

s Und?éfﬁ:&ged 57.5 0

0oz Undig);{i;%ged 87:9 0

0os ljndi.fréjiged 57.8 0

e Und?zzijiged a8.7 O

005 Undi—:fﬁggcd 57.9 0

Q06 Und?gfﬁjiged 57.5 O

o Und?;f%amrged 7.6 0

008 Uﬁdﬁzgﬁgiged 57.8 0

G Und?égﬁgfged 58. 1 0

b Uudi‘.fﬁf‘ged 28.5 0

pil Ful 1??1%;:11“9(1 55. 4 0

——

012 Ful1{\'-“':1'&?{5{;&549(1 55; 1 0

013 Fulfi?%ifﬁ‘llli]rgpd 55. 9 0

HEE Ful 1?{1%1'%;&@»(1 55.2 0

015 Ful liﬁ%if?clﬁargnd 5.7 0

S Ful]?fi%cilirgml 95. 8 0

o Ful ITVE %ihfcl#arged 55.3 0

e Funj_\??i?:&arged 59.95 0

019 FUllj.\F?i%cll%arged 5. 6 0

020 FEA L — "

Fully discharged

ZE: DRI R-REL FRK 0-RMHR. ARK, LHK.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

e . |
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il 6 KRR B 4 AR IR
No. Name of Test Items Crush
. . ¥ O =5 e
Hohs HRRA o S BB AR
Sample No. Sample Status AR emﬁc SIp-E Other Event
AL H /
021 Undischarged @
R
022 Undischarged / 0
. KR ;
023 Undischarged ’ 0
A
024 Undischarged u
= FHH
025 Undischarged / £
SEATTHE /
026 Fully discharged 4 0
: SEATH
027 Fully discharged / 0
TR :
025 Fully discharged ! 0
i o9, i) .
029 Fullyv discharged / 0
SEAT I /
030 Fully discharged d 0
LJ“Fi‘ﬁ This space intentionally left

blank

iz DR F-RK O-RMHR. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

By |
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A3 ] WRFA £H | Bl
No. Name of Test [tems Forced discharge
s GREE S I
Sample No. . Sample Status Other Event
031 Ful li\L /:;iifcllllla rged 0
032 Ful 1}:‘ ?;i}ﬁ-lllin'ge(l 0
033 Fully ';111‘}&-,'&11@“1 O
034 Ful 1)\“1\;3:1?11 zed o
035 Ful 1)\t {El.\ifﬁ:lliiu'gr\d o
036 Ful 1%%?.3:3;11-@(1 0
037 " Ful I%%i?t‘?ljiargﬁd 0
038 Ful 1? %ijfcrgm-gud 0
039 Ful l}z,}'i{(fl\-iﬂsgc?fargud 0
——
040  Fully ijﬁ:lll.larged a
u_}:fiﬁ ) This space intentionally

left blank

&ix: D4R F=R K 0-RMIK. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

AN Y
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